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1 GHz | ) GHz 1.000 MHz | -49,79 dBm 36,70 dB 1.920 GHz | 3,000 GHz 1.000 MHz | 1.02018 GHz —44,10 dBm |
3.000 GHz | 2.000 GHz | 1.000 MHz -47.11 dBm -34.11 dB 3.000 GHz | 2,000 GHz | 1.000 MHz 68843 GHz | -47,20 dBm
9.000 GHz | 13.000 GHz 1.000 MHz | 12.70229 GHz | -48.71 dBm | ~35.71 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.69729 GHz -48.60 dBm | ~35.60 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.72254 GHz -45.15 dBm -32.15 dB 13.000 GHz 12500 GHz 1.000 MHz 15.71904 GHz -45.03 dBm -32.03 dB
— —
{ i 3 - i W
e
Ref Level 0,00 dBm  Offset 5.40 dg Mode Auto Sweep
SGL Count 100/100
@1 Avgrwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_ LINE_ABS
-20 dy
-30 8
40 da
-50 dBr i~ -
60 dB
-70 dB
-a0 der
a0 der
Start 30.0 MHz -H1006 pts Stop 19.5 GHz
:Spuriuus Emissions
Range Low | Range Up | RBW | Frequency | ALimit
30,000 MHz 1.000 ¢ 1.000 MHz | 945,94853 MHz | 87 dBim ~33,87 dB
1.000 GHz | 1.840 GHz | 1.000 MHz 1.83979 G -50.89 dBm -37,89 dB
1.920 GHz | 3,000 GHz 1.000 MHz | -32,80 dBm | -18,80 R
3.000 GHz | 1.000 MHz .08 db
9.000 GHz | 13.000 G 1.000 MHz | - Bm. | ~36.06 dB
13.000 GHz 19,500 GHz 1.000 MHz -45.07 dBm -32.07 dB
—
i TT )
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wamanas. FCC RF Test Report

Report No. : FG051926E

Frequency Stability

Test Conditions FR1 n2 (QPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0001
40 Normal Voltage 0.0004
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0002
0 Normal Voltage 0.0013
-10 Normal Voltage 0.0009 PASS
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0020
20 Maximum Voltage 0.0004
20 Normal Voltage 0.0000
20 Battery End Point 0.0005
Note:

1. Normal Voltage =3.9 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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wamanas. FCC RF Test Report

Report No. : FG051926E

5G NR n5

Peak-to-Average Ratio

Mode FR1 n5/20MHz / DFT-S OFDM
Mod. P1/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Lowest CH 5.86 5.91 6.72 7.04
Middle CH 4.55 5.80 6.75 7.07 PASS
Highest CH 4.55 5.94 6.72 7.19
Mode FR1 n5/20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Lowest CH 7.28
Middle CH 7.28 PASS
Highest CH 7.33
Mode FR1 n5/20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size 1 RBO 1 RBO 1 RBO 1 RBO Result
Lowest CH 5.01 6.52 7.04 7.39
Middle CH 4.96 6.20 7.10 7.10 PASS
Highest CH 4.96 5.65 7.04 7.59
Mode FR1 n5/20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size 1 RBO Result
Lowest CH 7.42
Middle CH 7.42 PASS
Highest CH 7.42
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=amanas. FCC RF Test Report Report No. : FG051926E

FR1 n5/20MHz / DFT-S OFDM
Pl/2 BPSK QPSK

Lowest Channel / Full RB Lowest Channel / Full RB

o A
Rof Lovel 24.60 dem  Offset 460 A6 Rof Lovel 24.60 dem  Offset 460 A6
b ALt 30d8 AQT 2 ms @ RBW. 20 MKz b ALt a0 d8  AQT 2 ms @ ABW. 20 MKz
@152 view @152 view
s G e
153 153 e
00 00
1E4 1E4
\
1E \ 1E ¥
| \
1E 1E
CF 8330 Midz - - Mean Pwr + 20.00 4B CI B34.0 Miz - Mean Pwr + 20.00 3B
G y € e Distril Function Samples: 130000 G y € e Distril Function Samples: 130000/
Mgan | Peak | Crast | 10% | 1% | oaee | oo | Mgan | Peak | Crast | 10% | 1% 1 0.1% | o0.01% |
Trace 1 | 2049 dem 7,08 dem 5.53 da 2.95 6B +.90 4B = 66 0B 546 0B Trace 1 | 2039 dem 27 16 dem 6.7/ da 3.04 4B 4.99 & £4i dB 6.46 0B
L — L — —
) J 0 ] ] W

Middle Channel / Full RB Middle Channel / Full RB

o A
Rof Lovel 24.60 dem  Offset 460 A6 Rof Lovel 24.60 dem  Offset 460 A6
b ALt 30d8 AQT 2 ms @ RBW. 20 MKz b ALt a0 d8  AQT 2 ms @ ABW. 20 MKz
View @152 view
a1 = a1 S
00 - 00
A
1E4 1E4
\ T
1E "‘ 1E ;
[ |
1E 1 1E |
CF 8365 Midz - - - Mean Pwr + 20.00 4B CI 8365 Miz - Mean Pwr + 20.00 3B
G y € e Distril Function G y € e Distril Function Samples: 130000/
Mgan | Peak | Crast | 10% | 1% I Mgan | Peak | Crast | 10% | 1% 1 0.1% | o018 |
Trace 1 | 20.99 dem 26,17 dem 5.15 da 2.55 6B +.00 4B Trace 1 | 2052 gem 27,03 dem 5.51da 2.96 48 497 da £ 20 dB 5.32 4B
— —
£ 4 i _'.. L]

Highest Channel / Full RB Highest Channel / Full RB

o A
Rof Lovel 24.60 dem  Offset 460 A6 Rof Lovel 24.60 dem  Offset 460 A6
b Att 30d8 AQT 2 ms @ RBW. 20 MKz b ALt a0 d8  AQT 2 ms @ RBW. 20 MKz
(@152 view
a1 = a1
00 00
3
‘\l
1E4 + 1E4
L} i
5§ S
Y \
\
1E T 1E ,‘
\ 4
| 1
1€ ! 1€ l
CF B39.0 MHz ean Pwr + 20,00 dB CF B39.0 MHz Mean Pwr + 20.00 dB
i y ¢ e Distril Function Samples: 130000 G y ¢ e Distril Function Samples: 130000
Mgan | Peak | Crast | 10% | 1% | oaee | oo1ee | Mgan | Peak | Crast | 10% | 1% 1 0.1% | o
Trace 1 | 2096 dBm 6,30 dhm 533 d8 2.61 6B 502 4B 4.55 0B 504 a8 Trace 1 | 2036 dBm 27,52 dem 5.94 da 3.07 48 501 d8 %94 d8 B
hi T ¥ e ———
J ] PN e J J [ ]

Sporton International (Kunshan) Inc. Page Number : A6l of A175
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2ACCJN042

Report Issued Date : Aug. 13, 2020
Report Version : Rev. 01



wamanas. FCC RF Test Report

Report No. : FG051926E

FR1 n5/20MHz / DFT-S OFDM

16QAM

64QAM

Lowest Channel / Full RB

Lowest Channel / Full RB

o A
Rof Lovel 24.60 dem  Offset 460 A6 Rof Lovel 24.60 dem  Offset 460 A6

b ALt 30d8 AQT 2 ms @ RBW. 20 MKz b ALt a0 d8  AQT 2 ms @ ABW. 20 MKz

@152 view @152 view

Fa .

a1 > a1

00 00

1E4 . 1E4

1 - 1 =

9 \
i \
1E : 1E
3 i

1E 1 1E 7‘|

CF 8330 Midz - - Mean Pwr + 20.00 4B CI B34.0 Miz - _ Mean Pwr + 20.00 3B
G y € e Distril Function Samples: 130000 G y ¢ e Distril Function Samples: 130000/

Mgan | Peak | Crast | 10% | 1% | oase | oo | Mgan | Peak | Crast | 10% | 1% 1 0.1% | o0.01% |
Trace 1 | 16.48 dem | ©7.52 dbm 7.84 d8 5.64 0B 5.62 o8 6,72 0B 7 45 g8 Trace 1 | 16,05 dBm 27 48 dem 543 d8 3.54 48 5.77.d8 7.04 48 7.77 08
- — - — —
) J 0 ] ] W

Middle Channel / Full RB

Middle Channel / Full RB

Rof Lovel 24.60 dem  Offset 460 A6 Rof Lovel 24.60 dem  Offset 460 A6
b Att 30d8 AQT 2 ms @ RBW. 20 MKz b ALt a0 d8  AQT 2 ms @ RBW. 20 MKz
View (@152 view
= P
a1 a1 B
0. 0.
1E- 1E-
A
¥
Y A
1E i 1E -
o
1€ | 1€
4 i
! ke, = b . | MBS L . i
CF BI6.5 MHz ean Pwr + 20,00 dB CF BI6.5 MHz Mean Pwr + 20.00 dB
i y ¢ e Distril Function Samples: 130000 i y ¢ e Distril Function Samples: 130000
Mgan | Peak | Crast | 10% | 1% | oaee | oo1ee | Mgan | Peak | Crast | 10% | 1% 1 0.1% | o0.01% |
Trace 1 | 16.46 dBm 27,23 dem 7.78 da 5.51 0B 59 a8 675 0B 7 43 gB Trace 1 | 18.92 dem 26,58 dhm 5,05 da 3.55 dB EEE) 7.07 48 7,80 dé
e e
J ] W J ) W e

Highest Channel / Full RB

Highest Channel / Full RB

o A
Rof Lovel 24.60 dem  Offset 460 A6 Rof Lovel 24.60 dem  Offset 460 A6
30d8 AQT 2 mis & RBW 20 MKz b Att 30d8 AQT 2 mis @ RBW 20 MKz
@152 view
o — o =
00 00
\
1E4 1E4 <
X
1E . 1E |
4
‘. 5
1E 1E +
:
CF 8390 Midz — CF 8390 Midz - ) Mean Pwr + 20.00 3B
i y € e Distril Function G y € e Distril Function Samples: 130000
Mgan | Peak | Crast | 10% | 1% I Mgan | Peak | Crast | 10% | 1% 1 0.1% | o0.01% |
Trace 1 | 16.48 dem 27,20 dem 7.72.d8 5.64 0B 5.62 o8 Trace 1 | 18,85 dem 27,30 dem .45 da 3.55 dB 5.3 d8 7.15 d8 7,85 dé
T
¥ ¥
J J | W e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051926E

FR1 n5/20MHz / DFT-S OFDM

256QAM

Lowest Channel / Full RB

Raf Lavel 24.60 dim  Offset 4,60 di
e Att a0 i AQT

2 ms @ ABW 20 MKz

[@ 155 View

1B

Mean Pyr + 20,00 g

CF B34.0 Midz 3
Complementary Cumulative Distribution Function
Mean | Peak | Crost |
Trace 1 [ 17,02 o8m | 26.38 dbm 5.35 da 3

Samples: 130000

10% | 1% 1 0.1% | o0.018% |
3.57 dB 594 d8 7.28 dB 841 d8
| W

Middle Channel / Full RB

Raf Lavel 24.60 dim  Offset 4,60 di

ke Att a0 db AQT 2 mis @ ABW 20 MKz

[8 153 View

04

£ ;

X
1B
£ =
_ Mean Pyr + 20.00 di

Samples: 130000

HE LSS, T L
GF B36.5 Mz
Complementary Cumulative Distribution Function
Mean | Peak | Crost | 0% | 10
Trace 1 [ 16.57 o8m | 26.51 dbm 5.54 da 35408 £51d8

I 0.1% | o0.018% |
7.28 dB 8.32 da
J [ ]

Highest Channel / Full RB

o
Ref Lavel 24.60 cbm  Oset 4,60 db

e att 0ds_ AQT 2 ms @ ABW 20 MKz

@153 view

0 ==

0.4.

E-0:
1B

3
1E-0 |
_ Mean Prer + 20.00 4B

Samples: 130000

CF 0390 Midz 3 - 3
Complementary Gumulative Distribution Function
Mean | Peak | Crost | 0% | 1%
Trace 1 [ 1684 o8m | 26.59 dbm 5.55 da 3.62 08 5.00 dB

I 0.1% | 0.018% |
7.33 48 £.33 da

i
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wamanas. FCC RF Test Report

Report No. : FG051926E

FR1 n5/20MHz / DFT-S OFDM

Pl/2 BPSK

QPSK

Lowest Channel / 1IRB0O

Lowest Channel / 1IRBO

o A
Rof Lovel 24.60 dem  Offset 460 A6 Rof Lovel 24.60 dem  Offset 460 A6
b ALt 30d8 AQT 2 ms @ RBW. 20 MKz b ALt a0 d8  AQT 2 ms @ ABW. 20 MKz
@152 view @152 view
- 8
153 = 153
00 00
\
Y \
1E4 \ 1E4 —~
\ ¥
B 1
|
iE l‘ iE |
1E o 1E
CF 8330 Midz - - - Mean Pwr + 20.00 4B CI B34.0 Miz - _ Mean Pwr + 20.00 3B
G y € e Distril Function Samples: 130000 G y € e Distril Function Samples: 130000/
Mgan | Peak | Crast | 10% | 1% | oaee | oo | Mgan | Peak | Crast | 10% | 1% 1 0.1% | o0.01% |
Trace 1 | 16.68 dBm 24 05 dbm 5.39 da 5.16 0B 546 4B = 0i ok 536 g8 Trace 1 | 18,46 dBm 2551 dem 5.95 da 3.45 4B 525 d8 6.52 48 594 4B
- — - —
) J [ EREE ] ] | [—

Middle Channel / 1IRBO

Middle Channel / 1IRBO

o A
Rof Lovel 24.60 dem  Offset 460 A6 Rof Lovel 24.60 dem  Offset 460 A6
b ALt 30d8 AQT 2 ms @ RBW. 20 MKz o A a0 d8  AQT 2 ms @ RBW. 20 MKz
152 View @152 view
i s
00 00 -
3
Y |
154 + 154 |
I\ |
1E ‘ 1E |
1E 1 1E 1
: =
CF 8365 Midz - - - Mean Pwr + 20.00 4B CI 8365 Miz - _ Mean Pwr + 20.00 3B
i y € e Distril Function Samples: 130000 G y ¢ e Distril Function Samples: 130000/
Mgan | Peak | Crast | 10% | 1% | oaee | oo | Mgan | Peak | Crast | 10% | 1% 1 0.1% | o0.01% |
Trace 1 | 18.92 dem 24 04 dem 51148 5.98 0B 541 dB .96 0B 510 g8 Trace 1 | 18.49 dem 24 7B dem 5.29 da 3.48 dB 530 d8 520 d8 6.2% 08
L= L=

Highest Channel / 1RBO

Highest Channel / 1RBO

Raf Level 24.60 dim  Offset 4 60 db

Raf Level 24.60 dim  Offset 4 60 db

30d8 AQT 2 mis & RBW 20 MKz b Att 30d8 AQT 2 mis & RBW 20 MKz
@152 view
: B .
h Y
00 - 00 -
\ \
1E4 1E4 5
1E | 1E \I
1E L 1E 1
CF B39.0 Midz - - - Mean Pwr + 20.00 4B CI 8390 Miiz - _ Mean Pwr + 20.00 3B
G y € e Distril Function Samples: 130000 G y € e Distril Function Samples: 130000/
Mgan | Peak | Crast | 10% | 1% | oaee | oo | Mgan | Peak | Crast | 10% | 1% 1 0.1% | o0.01% |
Trace 1 | 18.96 dBm 24 05 dbm 5.10 da 5.98 0B 543 dB .96 0B 510 g8 Trace 1 | 18,36 dBm 24 10 dem 5.82 da 3.36 4B 4.33 da %65 dB 5,80 g8
- _—
J ] [T ) ] [y
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Report No. : FG051926E

FR1 n5/20MHz / DFT-S OFDM

16QAM

64QAM

Lowest Channel / 1IRB0O

Lowest Channel / 1IRBO

o A
Rof Lovel 24.60 dem  Offset 460 A6 Rof Lovel 24.60 dem  Offset 460 A6
b ALt 30d8 AQT 2 ms @ RBW. 20 MKz b ALt a0 d8  AQT 2 ms @ ABW. 20 MKz
@152 view @152 view
a1 = a1 =
00 00
\
124 5 1E4 3
i \
|
iE 1E |
1E 1E
CF 8330 Midz - - Mean Pwr + 20.00 4B CI B34.0 Miz _ Mean Pwr + 20.00 3B
G y € e Distril Function Samples: 130000 G y € e Distril Function Samples: 130000/
Mgan | Peak | Crast | 10% | 1% | o.ame | o Mgan | Peak | Crast | 10% | 1% 1 0.1% | o0.01% |
Trace 1 | 1744 dBm 24 62 dem 7.18 da 3.62 dB 597 a8 7.04 6B 22 dé Trace 1 | 1670 dBm 24 48 dem 7.78 da 3.77 48 504 d& 7.35 d8 7.77 08
— L
- -
J J [ J W

Middle Channel / 1IRBO

Middle Channel / 1IRBO

181340

Rof Lovel 24.60 dem  Offset 460 A6 Rof Lovel 24.60 dem  Offset 460 A6
b Att 30d8 AQT 2 ms @ RBW. 20 MKz o A a0 d8  AQT 2 ms @ RBW. 20 MKz
View (@152 view
a1 = a1 =
00 00
1E4 1E4 L
A
l
1E 1E |
1E 1E
L L - — — . -
CF 8365 Midz CF 8365 Midz Mean Pwr + 20.00 3B
i y ¢ e Distril Function G y ¢ e Distril Function Samples: 130000
Mean | Peak | Crost | | 10% | Mean | Peak | Crost | 0% | 10% | b1% | oo |
Trace 1 | 17,37 dem 24 60 dem 7.22 da 5.00 4B Trace 1 | 16.94 dBm 24 30 dem 7.35 da 3.71d8 5.32 da 7.10 88 7.35 db
— —
J [ ]

Highest Channel / 1RBO

Highest Channel / 1RBO

o A
Rof Lovel 24.60 dem  Offset 460 A6 Rof Lovel 24.60 dem  Offset 460 A6
30d8 AQT 2 mis & RBW 20 MKz b Att 30d8 AQT 2 mis & RBW 20 MKz
@152 view
= e
a1 - L —
00 00
\
1E4 1E4
1E 1E ‘
1E 1E
CF B39.0 Midz - - Mean Pwr + 20.00 4B CI 8390 Miiz _ Mean Pwr + 20.00 3B
G y € e Distril Function Samples: 130000 G y € e Distril Function Samples: 130000/
Mgan | Peak | Crast | 10% | 1% | o.ame | Mgan | Peak | Crast | 10% | 1% 1 0.1% | o018 |
Trace 1 | 17,39 dem 24 61 dem 7.22 da 5.65 oB 597 a8 7.04 6B 7.22 cf Trace 1 | 1665 dBm 24 35 dem 7.71 d8 3.77 48 5.94 da 7.55 d8 7.71 08
hi R ., ¥ ree—rr-a—
J ] W J W e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051926E

FR1 n5/20MHz / DFT-S OFDM

256QAM

Lowest Channel / 1IRBO

e Att
[@ 155 View

Raf Lavel 24.60 dim  Offset 4,60 di

a0 dh AQT

2 ms @ ABW 20 MKz

1B

Mean Pyr + 20,00 g

CF B34.0 Midz 3
Complementary Cumulative Distribution Function
Mean | Crast |
Trace 1 [ 14.50 o8m | 22.58 dbm 7.97 da

Samples: 130000
Peak |

10% | 1% 1

0.1% | 0.018% |
3.80 dB 6.17 da 7.42 dB 7.97 d8
| W

Middle Channel / 1IRBO

Raf Lavel 24.60 dim  Offset 4,60 di

e &

a0 dh AQT

2 ms @ ABW 20 MKz

A\

1B

|

|

‘t
|
|

Mean Pyr + 20,00 g

Samples: 130000

CF D65 Midz ) "' )
Complementary Cumulative Distribution Function
Mean | Peak | Crost | 0% | 10% |
Trace 1 [ 14.55 g8m | 2.2t dbm 7.60 d8 37708 5.06 dB

0.1% | o0.018% |
7.42 d8 7.59 d8
| [ ]

Highest Channel / 1RBO

Raf Lavel 24.60 dim  Offset 4,60 di

e Att
[@ 155 View

a0 dh AQT

2 ms @ ABW 20 MKz

1B

Mean Pyr + 20,00 g
Samples: 130000

CF 0390 Midz 3 - 3
Complementary Gumulative Distribution Function
Mean | Peak | Crost | 0% | 1% |
Trace 1 [ 1448 o8m | 22.07 dbm 7.59 da 37708 5.09 dé

0.1% | o0.018% |
7.42 d8 7.59 d8
——
J W e
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SPORTON LAB.
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Report No. : FG051926E

26dB Bandwidth

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2ACCJN042

Mode FR1 n5: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. P1/2 BPSK P1/2 BPSK P1/2 BPSK P12 BPSK
Lowest CH 5.28 10.07 14.27 20.10
Middle CH 512 9.99 14.51 20.02
Highest CH 5.22 9.87 14.21 20.14
Mode FR1 n5: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 5.04 512 9.85 9.73 14.24 14.45 20.18 20.14
Middle CH 5.18 4.97 9.97 9.65 14.33 14.30 20.14 20.14
Highest CH 5.05 5.03 9.79 9.81 14.36 14.33 20.06 20.18
Mode FR1 n5: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 256QAM 64QAM 256QAM 640QAM 256QAM 64QAM 256QAM
Lowest CH 5.00 5.03 9.89 9.83 14.18 14.54 20.02 20.06
Middle CH 5.12 5.25 9.91 9.71 14.60 14.51 20.10 20.10
Highest CH 5.14 5.04 9.75 9.81 14.56 14.56 20.02 20.06
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Report No. : FG051926E

FR1 n5/5MHz / DFT-S OFDM

PI/2 BPSK

Lowest Channel

be Att

Raf Lavel 24.60 dim

Offset 4,60 0B w» RBW
SWT 15 s - VBW 3

a0 & Mode Auto FFT

SGL Count 100/100

[@i7% Max

20 de

ZHTEN]

10 dfim—-

o

i et SN - e St '

10 dim

3y

40 dim

CF 826.5 MHz

1001 pis

Span 10.0 MHz

Marker

] X-value 1

Type:| Ret | Tre
T it

¥-valug |
582 MHI 2.

| Function Result |

Middle Channel

RafLaval 24.60 dim  Ofset 4,60 b = RBW 100 khT
e Att 0 SWT i3 s w VBW 300 kHz  Mode Auto FFT
SGL Count 100,100
(@375 Man
21 dé T Ml
e - - P "
10 dim- N 26.00 dB|
1048 ] 5.125000000 MHz
o ) Tactor 163.1
/ I\
17 )
10 dBm: A
2
I\
50 dB
80 ditrm
70
GF B36.5 MHz 1001 pis Span 10.0 MHz
Marker |
Type:| Rat | Tre | ¥-valug | Function | Function Result
T —— B @ down 5125 WFz |
71 L nda 5
T2 1 0 factor
| ]
Raf Lavel 24.60 dim  Offset 4,50 O w RBW 100 kHz
o At 30 de SWT 10 ps - VBW kHr Mode Auto FFT
SGL Count 166,/100
M) V.50 dpm
o 1100 MH
Tl I e e T T ey 26.00 di
10 dam # Byr | 225000000 M-z
o ) lactor 1\ 1614
10 dim -
<20 -
B —f =
40 dim
-50 dB
80 ditrm
=70
GF 846.5 MHz 1001 pis Span 10.0 MHz
Marker
Type:| Rat | Tre | Y-valug | Function | Function Result
T —1 56 dEm nd@ down 2
w7l 1 u nda
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051926E

FR1 n5/5MHz / DFT-S OFDM

QPSK

16QAM

Lowest Channel

Lowest Channel
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051926E

FR1 n5/5MHz / DFT-S OFDM
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